



Certificate of Compliance



Date Created/Modified: February 16, 2013

Item #
MTC-425

Item Description
250 GIANT TRANSPARENT BEADS&& LACE

Confirm #
SHA21931

City of Factory
SHANGHAI

Country of Factory
CHINA

Date(s) of Manufacture
31-Jan-13

Importer of Record
Cre8tive Minds
82 Wall St. Suite 1105
New York, NY 10005
(212) 662-7005

Lab: Third Party Testing Lab
Contact: CTS
Address: FL2 SOUTH HUEJU BLDG. NO 181 CANGHAI RD
JIANGDONG HIGH-TECH PARK, NINGBO CHINA
Phone #: 86 574 8791 2121

Lab: Third Party Testing Lab
Contact:
Address:
Phone #:

Lab: Third Party Testing Lab
Contact:
Address:
Phone #:

Test Date(s):
23-Jan-09
23-Jan-09
26-May-09

Test Report(s) #:
CNB3090120-00219-O
CNB3090121-00223-C
CNB3090520-01833-T

Product safety standards to which this product has been tested and is being certified:

ASTM F963 Physical/Mechanical
ASTM F963 Flammability (finished product)
16 CFR 1303 Total Lead Content (Surface/Substrates)
US Phthalates

A copy of this report and all test results will be maintained by:
Name: Debbie Porter
Address: 82 Wall St. Suite 1105 New York, NY 10005
Phone: (212) 662-7005
Email: marvel_ed@yahoo.com